Y —

PARTS LIST
IN—Y) X

LSW-8BLM

all

SEIKO SEWING MACHINE CO., LTD.







EAR. EAR 0 e eeeeeraessaassasssasssaassaaassaaraaaanaans 1,

FACE PLATE, ARM TOP COVER

D 2 o - R | 3,

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

s = o = 5

PRESSER BAR, VIBRATING PRESSER BAR

SHET L EHEOYE  srecerrererarararatasitatatasarararararanananas 7

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

KB PRZRERHRIEAD  orerrorrnrnnsarnanasaaraatarnaraaaaanaraaaaanas 9,
KNEE LIFTER, LIFTING LEVER, PRESSER BAR SPRING

TE, FARILRT—1)— 3EYHL rrrrrerrenensansasnaasansaasaasnannnnss 11,
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM

f{-*ji‘ FEYt1AE. EL}QE ................................................ 13,
THROAT PLATE, FEED BAR, FEED ROCK SHAFT

N IN— FREY DIy R s rrrsnnnsn s sssannsnnnnnssssaannnnnnns 15,
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION

jJVi'él\ jj7 ................................................ 17,
HOOK SADDLE, HOOK

EH?*JE ................................................ 19,
TENSION BRACKET

ﬁ'(ﬁ\fﬂﬂ ................................................ 21,
LUBRICATION

)‘X#}%$§1 ................................................ 23,
TRIMMING MECHANISM 1

)‘X#}%*ﬁZ ................................................ 25,
TRIMMING MECHANISM 2

ﬁLEEﬁH ................................................ 27,
ACCESSORIES 1

ﬁLEﬁ:ﬁz ................................................ 29,
ACCESSORIES 2

Y S et N L LR LR 31,
BELT GUARD

172_3)155531 ................................................ 33,

GAUGE PARTS 1

/72_:/“-\&5&‘ 2 aassssssasssssssassssssasssssssassssssasssssaaas 35,

GAUGE PARTS 2

10

12

14

16

18

20

22

24

26

28

30

32

34

36



HiR. £1R

FACE PLATE, ARM TOP COVER

12




mfR. Lk
FACE PLATE, ARM TOP COVER

n A = =
NO. P‘;[‘g;éﬁ;%_ ggﬁ e DESCRIPTION
1 (15035 1 |ER FACE PLATE
2 |15036 1 IR HINGE
3 |15039 6 |lE&oHHL SCREW 1/8%x44 L=35
4 115037 1 |EkiE1 FACE PLATE SPRING
5 [15039 2 |kl SCREW 1/8%44 L=35
6 |15038 1 |ERI L RUBBER
7 |15006 1 |#ER ARM SIDE COVER
8 [8040 2 |iEHHLl SCREW 9/64 x40 L=8.0
9 |15003 1 |E#R ARM TOP COVER
10 11007 1 [HEREE OIL LEVEL INDICATOR
11 (15004 1 |[EHRS—FyF GASKET
12 [15007 7 |lEHRL SCREW 9/64 %40 L=10.0
13 [36708 1 |REHN— THREAD TAKE-UP COVER
14 (6031-02 1 [lE&HARL SCREW 11/64%40 L=9.0
15 (11006 1 | ERAR#E ARM TOP COVER THREAD GUIDE
16 [13076-02 1 |Fuk NUT 7/32x32
17 15086 1 |mEAE RIS OIL CONTROL SPRING
18 (8040 1 (k&AL SCREW 9/64X%40 L=8.0
19 (11142 1 |Pyivy— WASHER
20 (11004 1 [HEAgESHY OIL REGULATOR
21 |10597 1 (1E&HARL SCREW 1/8x40 L=33
22 (15058 1 %5 ;mE TR OIL REGULATING STUD
23 [15059 1 |[#aHEER R TS OIL REGULATING SPRING
24 |15057 1 |$8HEMA 1L OIL REGULATING DIAL
25 18009 1 (lEdHRL SET SCREW 15/64 %28 L=7.5
26 |15038 1 | BRI Ltz RUBBER
27 |15034C 1 |EZ—ILFa—7T il (RR) OIL TUBE AND OIL WICK COMPLETE
30 [15054 1 |EAENT (L) THREAD GUIDE (UPPER)
31 (10685 2 |kl SCREW 3.4X36 L=65
32 [10759-A 1 [@EHRENT(T) THREAD GUIDE (LOWER)
33 [10760 1 |EHREMNTDILE FELT
34 (10685 1 [lEHRL SCREW 3.4Xx36 L=65
35 [15061 1 [$AHERE Y OIL REGULATING PIN
36 (30046 1 |[7—R#EEHHRL EARTH WIRE SCREW M4 x0.7 L=4.0




RAE, L&, T—1)—

AL

A -

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY




X, L&y, T—1)—
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

fvd =] = =
NO. P;[‘F';;?@. %QT% E DESCRIPTION
1 [15209 1 [E#h ARM SHAFT
2 11042 1 | &S OIL WICK
3 [10506 1 | LEhimiztl OIL STOP SCREW 7.85x20 L=6.0
4 10577 1 |F—=U—# LAl PULLEY ADJUSTING SCREW 6.75%24 L=11.0
5 119414 1 |9529F—avhi NEEDLE BAR CRANK
6 [19415-A 1 |BIERDHIL POSITION SCREW 1/4 %28 L=20.0
7 [19416 1 [lEsHARL SET SCREW 1/4%28 L =140
8 [10563 1 | LEHARIL (B Dy v— WASHER
9 [70007 1 | EEARIL (FI) ARM SHAFT BUSHING (FRONT)
11 (10524 1 [lEHRL SET SCREW 6.75%24 L=6.5
13 10725 2 | EEAS)IL (BT ZTILh OIL FELT
14 (13074 1 | LERTYTH—R ARM SHAFT BALL BEARING ADAPTOR
15 10567 1 ([EERTYLYT ARM SHAFT BALL BEARING
16 [13361 1 |EEARTYTHS— ARM SHAFT BALL BEARING ADAPTOR SLEEVE
17 |23637 2 [iE®HHL SET SCREW 1/4x28 L=75
18 10568 1 [BRLUVY BALL BEARING RETAINING RING
19 10571 1 ([EEARTY S5 r—R1EH1L |SCREW 6.75 %24 L=20.0
20 [18470-4C 1 [F—U—GR) MACHINE PULLEY COMPLETE
21 (18470 1 |F—)— MACHINE PULLEY
22 [15164-04 1 |FEYEEY—Y (4-24) STITCH LENGTH MARK
23 [10576 1 [EROHRL POSITION SCREW 15/64 x28 L=21.0
24 10579 1 [lEdHARL SET SCREW 15/64 %28 L=20.0
25 [10569 1 [(R)LT—1)— ARM SHAFT CONNECTING BELT PULLEY
26 [10574 2 NN T—=y—=1y BELT PULLEY SPRING FLANGE
27 [10571-G 1 N T—=)—1EhRl SET SCREW 6.75 X 24 L=20.0
28 (10570 1 N T—=)—ErRL POSITION SCREW 6.75x24 L=145
29 [10524-G 1 [RLRT—)—E>4alik4al |POSITION SCREW SET SCREW 6.75%24 =65
30 [10621 1 [BA3V9 X)Lk ARM SHAFT CONNECTING BELT
31 [15024C 1 [RFFER) THREAD TAKE-UP LEVER COMPLETE
32 [15024 1 |[X#E THREAD TAKE-UP LEVER
33 [15026 1 | XTFRE THREAD TAKE-UP LEVER DRIVING STUD
34 (10728 1 | RTFREmS OIL WICK
35 [10528 1 |&tEo509 NEEDLE BAR CONNECTING LINK
36 [15013 1 |[XTEEY THREAD TAKE-UP LEVER HINGE STUD
37 [11042 1 | RFEE OIL WICK
38 [10524 1 |XFEVIEHRL SET SCREW 6.75 X 24 L=6.5
39 [10523 1 |8#EI509EY NEEDLE BAR CONNECTING LINK STUD
40 |10726 1 (8IS 7E S OIL WICK
41 (15038 1 RT3 L RUBBER OIL STOPPER
42 (19417 1 (8895 9E 1EHRRL(R) |SCREW 1/4x28 L=6.5
43 (19418 1 (8t8H59E 1EHHL (58) |SCREW 1/4x28 L=45
44 110551 1 | RFEMSZT THREAD TAKE-UP LEVER OIL GUARD
45 10650 1 | RFEMSZ(FIEDHRLC SCREW 3.4x36 L=6.0
46 |10772C 1 | LEFERYE (R LIFTING ECCENTRIC CONNECTION COMPLETE
47 (10772 1 | LEFERYR LIFTING ECCENTRIC CONNECTION
48 (10773 1 |=Z—KiAR7yy NEEDLE BEARING
49 (19427 1 (B2 ETHL LIFTING ECCENTRIC
50 [19508 2 |FHZ EThHLIESHRL SET SCREW 1/4%40 L=5.5
51 [11879 1 |z ETFTHhLAS— LIFTING ECCENTRIC COLLAR
52 [10573 2 |HBR ETHLAS—1EHIL [SET SCREW 7/32%32 L=11.0




6.5, 8.0, 10.0 mm

Cutting width:
Cutting width: 4.0, 5.0 mm

PRESSER BAR, VIBRATING PRESSER BAR

AR, Pz




WA, Pz %

PRESSER BAR, VIBRATING PRESSER BAR

fvd =] = =
NO. P;[‘F';;?@. %QT% K DESCRIPTION
1 [10540 1 (2% PRESSER BAR
2 |10539-A 1 [HARE(T) AR PRESSER BAR BUSHING (LOWER)
3 |12408 1 [lEHRL SET SCREW 6.75% 24 L=75
4 (10538 1 (AL AR PRESSER BAR BUSHING (UPPER)
5 |10761 1 [lEHRL SET SCREW 6.75%x24 L=11.0
6 |10541 1 [(BABERN PRESSER BAR POSITION GUIDE BRACKET
7 |10662 1 [lEHRL SCREW 5/32%40 L=6.5
8 |10543 1 [ERE PRESSER BAR POSITION GUIDE
9 |10761 1 [lEHRL SET SCREW 6.75%x24 L=11.0
10 |18479 1 |#RZEREE PRESSER BAR LIFTING BRACKET
11 [19518 1 (HAsiEEHnl SCREW 11/64%x40 L=14. 0
12 |10546-A 1 (HAHEETR TENSION RELEASE SLIDE
13 10547 1 RAHEETRIEA TENSION RELEASE SPRING
14 [18480 1 KOFiEHRL LIFTING BELL CRANK SCREW 11/64 %40 L=8. 0
15 (13360 1 |ABEE)UT PRESSER BAR SPRING BRACKET
16 [13365 1 ARSI Rl PINCH SCREW M4 x0.7 L=9.0
17 13055 1 |z EFL/— PRESSER BAR LIFTER
18 |10660 1 [z EFLAN—ErRL HINGE SCREW 4. 5x 32
19 [k 1[4z LIFTING PRESSER FOOT
20 [10664 1 (SMRZEHRL SCREW 3.4x36 L=9.0
21 [19425 1 |tE%h LIFTING ROCK SHAFT
22 [10514 2 |1EEHASIL LIFTING ROCK SHAFT BUSHING
23 [16709 1 (#E#EmE L SCREW 1/4x28
24 [19516 1 (#E#mE R LFyk NUT 1/4x28
25 [10728 1 |BEE@E R UHES OIL WICK
26 [10558C 1 Ko=xEtyk LIFTING BELL CRANK COMPLETE
27 |10558 1 K=z LIFTING BELL CRANK
28 (10557 1 [KDOFEHR (XK) LIFTING BELL CRANK LINK
29 |10556 1 [KOFEHE N VIBRATING PRESSER BAR CONNECTING LINK
30 |sekskokk 1 (hiRZE VIBRATING PRESSER BAR
31 [10554 1 [hBZRTYLYS VIBRATING PRESSER BAR EXTENSION SPRING
32 [10553-A 1 | Z RTS8 VIBRATING PRESSER BAR EXTENSION
33 [15060 1 [hiRZERLLL SCREW 5/16%24 L=16.0
34 [15118 1 RhiEAE VIBRATING PRESSER BAR SLIDE BLOCK
36 |tk 1 [hiRz VIBRATING PRESSER FOOT
37 [10561 1 (FBZLEHRL PINCH SCREW 11/64 %32 L=6.5
41 19419 1 | ETFHLEFEESE LIFTING ECCENTRIC CONNECTING CRANK
42 119420 1 | ETFALEFEESFHRL PINCH SCREW 1/4x28 L=16.0
43 (10775 1 | LEHERYRFERLE HINGE SCREW 7/32 % 32
44 (10703 1 (E@E#FEOYRERLTvyiv— |WASHER
45 (10774 1 (EE#EOYR/A (T LIFTING ECCENTRIC CONNECTION COLLAR
46 10776 1 | LEFENYFIEF vk NUT 7/32%32
51 (10548 1 | REERL LIFTING BRACKET GUIDE SCREW 6.75 X 24
& Skeek [LP35 PARTS NO. x*k** : refer to P35
T—UEm2E SR GAUGE PARTS 2




st A, EFEOYR
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

32




T e, EHBOVk
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

fvd =] = =
NO. P;[‘F';;?@. %QT% K DESCRIPTION
1 [15110-A 1 |#tEXE NEEDLE BAR ROCK FRAME
2 |11875 1 (#tEBEXeEY HINGE STUD
3 |10525 1 [lEHRL SET SCREW 6.75x24 L=9.0
4 (15117 1 (R IEAR SLIDE BLOCK PLATE
5 [8100 2 RN IERIESHIL SCREW 9/64x40 L=6.5
6 |15031 1 |#ELE S OIL WICK
7 |10560 1 |45 —L NEEDLE BAR ROCK FRAME POSITION BRACKET
8 |10561 1 [iE&HAL LIFTING BRACKET GUIDE SCREW 11/64 %32 L=6. 5
9 [k 1 |§H4E NEEDLE BAR
11 (10535 1 |#tiEHHRL NEEDLE SET SCREW 3. 4x36 L=45
12 |[NO122 1 |8t DP X 17 #22 NEEDLE DP X 17 #22
13 19426 1 |&HEaE NEEDLE BAR CONNECTING STUD
14 (13365 1 |&HEaERRl PINCH SCREW M4 x0.7 L=9.0
15 |10726 1 [gtEaEims OIL WICK
16 (10578 1 | EZEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
17 |11876C 1 | EEVEAREGD SLIDE BLOCK COMPLETE
18 11877 1 | EEYERAE SLIDE BLOCK
19 |11876 1 | EEYEFEE L SLIDE BLOCK STUD
20 [10581 1 |EZEYEE RRLESHIL [SET SCREW 7/32x32 L=7.0
21 [15016 1 |E4E ROCK SHAFT CRANK
22 [10519 1 |E#EHEDORL PINCH SCREW 6.75%24 L=17.5
23 [10756 1 [E#HOvE ROCK SHAFT CRANK CONNECTION
24 (10728 L B m BT i OIL WICK
25 |8014 1 E&Oyrmal (h) HINGE SCREW 9/32x28 L=13.1
26 8105 1 [E&EOyFmMaal M) Fvb [NUT 9/32%28
27 |10758 1 pE#EOyrmMil (K) HINGE SCREW 11/32%28 L=26.0
28 (15017 1 |EYERE/ AT NEEDLE BAR ROCK FRAME REGULATING PIPE
29 (15019 1 [EVERESE FEED ROCK SHAFT CRANK
30 [10754 1 [EYVERESEHQL PINCH SCREW 6.75x24 L=16.0
31 [15018 1 BRI/ SAT Dy v— WASHER
32 (3036 1 pE#EOyRmMAl (K)F vk INUT 11/32%28
33 [10779 1 ESEREEY CLIP
34 (10778 1 i OIL WICK
35 4221 1 [ASEz OIL WICK RETAINER
36 |6604 1 [#REFFEGE) LHHRL SCREW 9/64x40 L=12.0

BB B rrrx (XP35
T—I8mES R

PARTS NO. #kokk :
GAUGE PARTS 2

refer to P35




KB, BAEXIRIEH
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING




K5, HABEXKRIELH

KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

n A = =
NO. P‘;[‘g;éﬁ;%_ ggﬁ a4 DESCRIPTION
1 [11485 1 |XB KNEE LIFTER LIFTING LEVER
2 |10712 1 |KB1HHhl HINGE SCREW 6.75 X 24
3 13059 1 (Bl SPRING
4 11154 1 |BlEtkHil SCREW 6.75 X 24
5 10711 1 [/hNE KNEE LIFTER CONNECTING LEVER
6 [10712 1 [/hNB1EHHl HINGE SCREW 6.75 X 24
7 |15075 1 |RYE KNEE LIFTER CONNECTING LEVER LIFTING ROD
8 |15076 1 [AYEBLESHEY SET PIN
9 |10714 1 |RYEHS— LIFTING ROD COLLAR
10 10561 1 [RYBEAS—LEHBRL SET SCREW 11/64x32 L=6.5
11 |10717C 1 [RYBLXEGEE) LIFTING ROD ROLLER BRACKET COMPLETE
12 |10717 1 |RYELE LIFTING ROD ROLLER BRACKET
13 [10718 1 [AYBLTER—3— LIFTING ROD ROLLER
14 [10719 1 |RYBETEO—S—I1EH4L |SCREW 3. 4x 36
15 [10561 1 [RYBLTELEDHRLC SET SCREW 11/64%32 L=6.5
16 15156 1 A HEXRIRIEH PRESSER BAR SPRING (FLAT)
17 |10706 1 | KiRlEHRZIFHRL PRESSER BAR SPRING SUPPORT SCREW
18 [11156 1 | KiRIEAHRLC PRESSER BAR SPRING REGULATING SCREW

10




T#, TANT—Y— EYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM

11




TE, TNILNT—)— EYUHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM

fvd =] = =
NO. P;[‘F';;?,@ %QT% LA DESCRIPTION
1 [10944 1 [Tk HOOK DRIVING SHAFT
2 110950 1 [Tk (R A%2)L HOOK DRIVING SHAFT BUSHING (FRONT)
3 10571 1 [lEHRL SET SCREW 6.75x24 L=20.0
4 111080 2 | TFEH(FT) ARILTTILE OILING FELT
5 [12135 1 [T & (hfE) AR HOOK DRIVING SHAFT BUSHING (MIDDLE)
6 |10522 1 [lEHRL SET SCREW 6.75x24 L=140
7 11080 1 [ T&Eh(hfE) ARIILTILE OILING FELT
8 |25623 1 | FERT7Y T —X HOOK DRIVING SHAFT BUSHING (BACK)
9 |10571 1 [lEHRL SET SCREW 6.75x24 L=20.0
10 |25661 3 |EMITIEHRL SCREW 9/64 x40 L=5.0
11 10567 1 [TE#RTYYT BALL BEARING
12 |10607 1 [TERTYTHS5— COLLAR
13 10566 1 [lEsHARL SET SCREW 1/4%x32 L=55
14 |10658 1 |BIERDHIL POSITION SCREW 1/4x32 L=5.5
15 /10608 1 (BT BALL BEARING RETAINING WASHER
16 |[10610-01 1 [FRINT—1)— SAFETY CLUTCH PULLEY
17 (10574 1 | F=U=uy PULLEY SPRING FLANGE
18 [10611 1 [FRINT == SAFETY CLUTCH COLLAR
19 10612 2 [iEHHL SCREW 1/4%32 L=105
20 (10615 1 [FRINT——iRIEH SAFETY CLUTCH LOCKING LEVER SPRING
21 [10614 1 [FRNNT—)—EREY HINGE PIN
22 110581 1 [FRNNT—)—ERE 1EHRL [SCREW 7/32x32 L=7.0
23 [10619 1 [FRINT—Y—RTY 5 SAFETY CLUTCH THROW IN LATCH SPRING
24 (25626 1 | FRILNT =) —ESRE SAFETY CLUTCH RATCHET CONNECTING LINK
25 |10616 1 [FRNT—)—#E SAFETY CLUTCH LOCKING LEVER
26 |10613 1 [FRINT——#EEY HINGE STUD
27 |10581 1 |[#£E iDL SCREW 7/32x32 L=7.0
28 [10617 1 [FRILNT—1)—/IMT SAFETY CLUTCH RATCHET
29 (10620 1 [FRNNT—1—BIEY SAFETY CLUTCH THROW IN LATCH PIN
30 [10622 1 [m=E HOOK DRIVING SHAFT LOCK RATCHET
31 [10766 1 [lE&HRL SET SCREW 1/4%x32 L=7.0
32 (10639 1 |BIERDIL POSITION SCREW 1/4x32 L=8.0
33 [10672 1 [#BLAREY () FEED REGULATING STUD (SMALL)
34 [10673 1 (RTULYS SPRING
35 [10674 1 [1EHE> CLIP
36 [10627 1 |[EYHLEE FEED DRIVING FLANGE
37 [10765 1 [lEdHRL SET SCREW 1/4%x32 L=11.0
38 [10628 1 |BIERDIL POSITION SCREW 1/4x32 L=12.0
39 [15022 1 [EYHLA FEED DRIVING CAM
40 (10634 1 [EYVHhLHLOEY FEED DRIVING ECCENTRIC PIN
41 10631 1 [HhIVY) FEED DRIVING ECCENTRIC FRICTION GIB
42 (10629 2 [iEHHL SCREW 1/8x40 L=8.0
43 10630 2 |ERNHBL POSITION SCREW 1/8x40 L=5.0
44 (10626 1 |[iR&EHLA FEED DRIVING ECCENTRIC ADJUSTING DISC
45 (10625 1 3LV TRTYDY SPRING
46 (10623 1 [#|BLU>Y COLLAR
47 (10566 2 [iEHHL SET SCREW 1/4x32 L=55
48 110671 1 [#LAR2Y (K) FEED REGULATING STUD (LARGE)
49 (10673 1 | RTYY SPRING
50 (10674 1 [1EHE> CLIP
51 (15023 1 (1L RETAINING RING
52 (10638-B 1 [K¥Fv— HOOK DRIVING GEAR
53 (10639 1 |BIERDHIL POSITION SCREW 1/4x32 L=8.0
54 |10766 1 [lE&HRL SET SCREW 1/4%x32 L=7.0
55 (10637 1 [EYLTAHL FEED LIFTING CAM
56 |10658 1 [lE&dHRL SET SCREW 1/4 X 32 L=55

12




gk, EY L E. EY
THROAT PLATE, FEED BAR, FEED ROCK SHAFT

13




ik, EYLE. EVE
THROAT PLATE, FEED BAR, FEED ROCK SHAFT

fvd =] = =
NO. P;[‘F';;?,@ %QT% B DESCRIPTION
1 [sokokorok 1 |8 THROAT PLATE
2 |6031-01 2 |&tiRiEHRL SCREW 11/64%x40 L=9. 0
8 [rkrkx 1 |&EYeE FEED DOG
9 10601 2 |EYmIEHRLE SCREW 1/8x40 L=7.0
10 Hoksfork 1 |EYLEE FEED BAR
11 10595 =10} FEED LIFTING CAM FORK
12 |10596 1 [ao=FE7zLk OILING FELT
13 10597 1 [iE&HHL SCREW 1/8x40 L=3.3
14 |70129 1 [ao=xFEHRL SCREW 7/32%32 L=15.0
15 10599 1 |[ADFTviv— WASHER
16 (16704 1 [3EYhE FEED DRIVING ROCK FRAME
17 |18065 2 [EYBikEtal PINCH SCREW M5x0.8 L=14.0
18 |16705 1 [EYLEEVRL FEED BAR HINGE PIN
19 |16706 1 [EYxEE RLEFYE NUT 1/4%28
20 (11888 1 [EYE FEED ROCK SHAFT
21 (10588 1 |EYEARIL (B FEED ROCK SHAFT BUSHING (FRONT)
22 (10522 1 | AL (RD) EHHL SCREW 6.75%24 L=140
23 [11068 1 (547 — LINER
24 (10761 1 [A2)L (A1) lE&H4a L (##Eh) SET SCREW 6.75%24 L=11.0
25 (10593 1 |EYEAS—(FD) COLLAR (FRONT)
26 [10764 2 [kl SET SCREW 6.75x24 L=45
27 (10763 1 |EVER (%) A2IL FEED ROCK SHAFT BUSHING (BACK)
28 [10571 1 | ARIL (&) 11l SCREW 6.75% 24 L=20.0
29 |11068 1 |54+ — LINER
30 (10522 1 [A2IL (%) IEsHHa L (#@EN) SET SCREW 6.75%24 L=14.0
31 |10593 1 EYVEHS— (&) COLLAR (BACK)
32 [10764 2 |lkdHRL SET SCREW 6.75%24 L=45
33 [16708 1 |EYEEIZSE FEED ROCK SHAFT CRANK
34 [19420 2 [FEVEHFTZSFEML PINCH SCREW 1/4x28 L=16.0
35 [11962 1 [EYEFEIES5FEE Y FEED ROCK SHAFT CRANK STUD
36 [11954 1 |EYERREIZDFEE VS OIL WICK
37 (11953 2 [REYEETSSFEEIEHRL SET SCREW 7/32%x32 L=55
38 [11066 1 |EYEZRL SCREW 1/8X40 L=12.5
39 [11067 1 EYEZRLFTVE NUT 1/8X40

BB B rrrx [XP33
T—U8mES R

PARTS NO. skkk* : refer to P33
GAUGE PARTS 1

14




INYTLN—, FEYOYR
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION

15




INYILN—, TEYOvk
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION

fvd =] = =
NO. P;[‘F';;?@. %QT% LA DESCRIPTION
1 (34523 1 [\ — FEED REVERSING LEVER
2 |10845 IR VACAVTAC 7 ~ 1M SCREW 15/64 %28 L=18.0
3 |15208 1 (/3w \—8h FEED REVERSING LEVER SHAFT
4 (10802 1 |1\ oL N—EhS5— COLLAR
5 18009 1 |lEHRL SET SCREW 15/64 %28 L=7.5
6 |11942 1 [L\—8f2%F FEED REVERSING LEVER SHAFT CRANK
7 11365 1 [Ln—8hfz5F Ml PINCH SCREW 15/64x28 L=16.0
8 [11943 1 [\ oEHZRYR FEED REVERSING CONNECTION ROD
9 |10712 2 |N\yEERYRERL HINGE SCREW 6.75 % 24
10 |10806 1 [1SwoLnn—Ridt FEED REVERSING LEVER SPRING
14 (11951 1 | FEYAYE FEED DRIVING ECCENTRIC CONNECTION
15 (10773 1 | F&EYAYF=—FJLRF71)>%  |NEEDLE BEARING
16 (11955 1 [=xRUrsy FEED DRIVING ECCENTRIC CONNECTION LINK
17 (11952 1 | F&EYAYFEY HINGE PIN
18 (11954 1 | FEYAyREY# OIL WICK
19 (11956 1 [AHRYDY FEED REVERSING SHAFT CRANK LINK
20 (11953 1 [AHRYH1EDHHRL SET SCREW 7/32x32 L=5.5
21 [16707 1 |UR IS 9FH) FEED REVERSING SHAFT CRANK
22 {19420 1 (PRI 0@ )Rl PINCH SCREW 1/4x28 L=16.0
23 (11953 1 |YZ 050 9@&)1EHRL SET SCREW 7/32x32 L=5.5
24 (11958 1 |URRI529(K) FEED REVERSING MECHANISM SUPPORT LINK
25 (11953 1 (9z 05 9F ) EHRL SET SCREW 7/32%32 L=55
26 (31029 1 |UIBRZIS9EY FEED REVERSING SHAFT CRANK HINGE STUD
27 111960 1 |UMRZR IS VE Vil OIL WICK
28 11950 1 |YRZ 050 9(E)K % B FEED REVERSING MECHANISM SUPPORT LINK
29 |10766 1 |lEHRL SET SCREW 1/4x32 L=7.0
30 [10404C 1 [\ EE FEED REVERSING SHAFT
31 [11947 1 [h5— COLLAR
32 |10566 2 |lksHRL SET SCREW 1/4x32 L=55
33 [11948 1 |\ IRE TS vk FEED REVERSING SHAFT BRACKET
34 [10754 1 [Ny ORE TS vhikHRLE SET SCREW 6.75%24 L=16.0
35 [11949 2 |HIRL STOPPING SCREW M5x0.8 L=18.0
36 (4135 2 |Fwbk NUT M5x0. 8

16




ya gy~ 2 4

HOOK SADDLE, HOOK

17



h<xtE.Ahv

HOOK SADDLE, HOOK

n A = =
NO. P‘;[‘g;éﬁ;%_ ggﬁ e DESCRIPTION
1 [15520 1 |h=t& HOOK SADDLE
2 |15092 (I D2 ACYE 3 PACKING
3 |15521 1 |[h=tEHmEVY OIL RESERVOIR
4 115007 7 |lEHRL SCREW 9/64 %40 L=10.0
5 |15095 1 [AREEAZIL(L) BUSHING (UPPER)
6 [11176 1 [lEdHRL SCREW 7/32x%32 L=55
8 |10657-B 1 [IhFv— HOOK DRIVING PINION (SPIRAL)
9 |10658 1 [BERDHRL POSITION SCREW 1/4%x32 L=55
10 |10767 1 [lEdHRL SET SCREW 1/4x32 L=45
11 |10644 1 |Pyoy— WASHER
12 |15096 1 [ARLEEAZIL(TF) BUSHING (LOWER)
13 [11176 1 [lEdHRL SCREW 7/32x32 L=55
14 25631 1 |[A—TF+—x& BOBBIN CASE OPENER LEVER
15 30516 1 [HHREY OPENER LEVER DRIVING SCREW STUD
16 [10727 1 [HhREVTTILE FELT
17 10652 1 [Fuk NUT 11/64 %40
18 |11137 1 |[FA—TFF—xBE (4T HINGE STUD OIL FURNISHING TUBE
19 |15050 1 |A—F+—xEEY OPENER LEVER HINGE STUD
20 [10727 1 |FA—FF+—xBETzLE FELT
21 (10573 1 [lEdHRL SET SCREW 7/32x32 L=11.0
22 [15051 1 |[hEFEALT R BOBBIN CASE LEVER LINK
23 (15502 1 |h=< () HOOK COMPLETE
24 [16407-01 1 |59Av HOOK
25 [16407-07 1 |[REAR THREAD GUIDE
26 [16407-08 2 |IEHRL SCREW
27 |16407-05 1 |82k NEEDLE GUARD
28 [16407-06 2 |IEHRL SCREW
29 [15040-02 1 (RA~ BOBBIN CASE COMPLETE
30 [15040-10 1 | RFF AR BOBBIN CASE TENSION SPRING
31 |16407-11 1 [RFAF N RLEHRL SET SCREW
32 [16407-12 1 |RAFNARFAFHRL TENSION REGULATING SCREW
33 [15502-03 1 |RAT#EZ HOOK GIB
34 [16407-04 3 |NATHZLEHRL HOOK GIB SCREW
35 [15041 1 [REY BOBBIN
36 (25618 1 | FANF—= OIL GAUGE
37 (11131 1 |[FANWTF—=CFERNAT OIL GAUGE GUIDE TUBE
38 (15093 1 RS F 1L OIL REGULATING SCREW
39 [15094 1 |OUvy O-RING
40 10629 1 HAESA AV ILEHAL SET SCREW 1/8x40 L=8.0
41 [15048 1 |[REVHS—RA—T+— BOBBIN CASE OPENER
42 (10677 1 |Pyiy— WASHER
43 |6333 1 | A—TFFr—1kHHhl SCREW 9/64 X 64 L=6.5
44 |25614 1 | AL E#HFTHS— (L) PINCH SLEEVE (UPPER)
45 [25615 1 | AL E#HEFTHS—(F) PINCH SLEEVE (LOWER)
46 [25616 1 [hrLEHHFHRL PINCH SLEEVE SCREW 15/64 x 28 L=32.0
47 [10647 1 |Pyoy— WASHER
48 [10646 1 |[h=wtELEHRL SCREW 6.75%24 L=28.0
49 [25614C 1 A EHT—ER) L PINCH SLEEVE COMPLETE

18




F R

TENSION BRACKET

19



TR
TENSION BRACKET

fvd =] = =
NO. P;[‘F';;?@. %QT% E DESCRIPTION
1 [19421C-A 1 [FAFIRME(D1. 4) TENSION BRACKET COMPLETE
2 |19421 1 |FAFiR TENSION BRACKET
4 (10793 1 [RDBHERE TENSION RELEASE PIN
5 19531 2 |3AFMI TENSION DISC
6 |19532 1 [—m TENSION RELEASE WASHER
7 19533 1 |iRERTIVT(H1. 4) TENSION SPRING
8 |28206 1 [A—LybkRbyss— NUT WASHER
9 |19513 1 (B—LybFuk NUT 1/4 %40
10 |19512 1 | REFEGE) THREAD CONTROLLER STUD
11 |10689 1 [RBIRTYT THREAD CONTROLLER SPRING
12 (10694 1 [ZZEm THREAD CONTROLLER DISC
13 |B118319 1 [ZEmMitHAL SCREW 3/32%x56 L=6.0
14 (19534 1 |A—LybkFvub NUT 7/32%32
15 |10678 1 [RPDHIR TENSION RELEASE PLATE
16 |19422 2 | EDREAL SCREW 9/64 X 40
17 (10690 1 | RTYvI%= THREAD CONTROLLER SPRING STOP
18 (10650 1 | RTY T ZiEHRL SCREW 3. 4x36 L=6.0
20 |15062 1 [K&#E THREAD RETAINER
21 |15055 1 [K&k#iEHRL SCREW 11/64%32 L=9.0
22 [10720 1 [RPEIHEV (R) TENSION RELEASE PLATE ROD
23 [19474C 1 [FAFHR (K4R) TENSION BRACKET COMPLETE

20




4 H

LUBRICATION

21



Liep:|

LUBRICATION
n A = =
NO. P‘;[‘g;éﬁ;%_ ggﬁ ] DESCRIPTION
1 |[15063C 1 |[EZ—ILFa—T () OIL TUBE AND OIL WICK
3 |15087 1 |[EZ—ILFa1—T#Z(A) RETAINER A
4 16333 1 [ikHAL SCREW 9/64x40 L=6.5
5 [15511C 1 |EZ—ILFa—T(8) OIL TUBE AND OIL WICK
8 |15088 1 |[EZ—ILF21—T#Z%(B) RETAINER B
9 16333 1 (k&AL SCREW 9/64x40 L=6.5
10 |15508 1 [EZ—=)LFa1—T#Z(C) RETAINER C
11 6333 1 (kAL SCREW 9/64x40 L=6.5
12 |15509C 1 |EZ—I)LFa—T (#) OIL TUBE AND OIL WICK
15 |15097 1 |[EZ—)ILFa1—T#Z (D) RETAINER D
16 6333 1 (k&AL SCREW 9/64x40 L=6.5
17 [15077 1 [(Rykmary BED OIL TUBE CLAMP
18 [11106 1 [mE97zILk OIL FELT
19 [11108 1 [ik&HAL SCREW 1/4%32 L=13.0
20 [11085 1 | TEhARILBE OIL STOP SCREW 7/16 % 28
21 (11069 1 [TFEARIILTZILE OIL FELT
22 [11070 2 [FEYEARILHRE OIL STOP SCREW 7/16 % 28
23 [11071 VY FACE S PACKING
24 (11069 4 [FEYEAZ)LTZILE OIL FELT

22




ARHEFE
TRIMMING DEVICE 1

23




ARIEERE 1
TRIMMING DEVICE 1

n A = =

NO. P‘;[‘g;éﬁ;%_ ;‘;QT% mA DESCRIPTION
1 [11430 1 |L/N—[ZFY KNOB

2 11429 1 (UIRZ L/ N— KNIFE SWITCH LEVER

3 |15567 1 (U2 AAVIL KNIFE SWITCH DIAL

4 |15568 2 |UBARAA Y IILIEHRL SCREW M6X1 L=8

5 16317 1 [RbyTHL SCREW 9/64X40 L=3.6

6 [15569 1 | DD KNIFE SWITCH SHAFT

7 |15565 1 |z LtE KNIFE SWITCH BASE

8 [18065 4 (Ylz tERFEDORL SCREW M5X0.8 L=14

9 [11419 1 |RMYTRTYYG STOP PIN SPRING

10 [11418 1 (R TEY STOP PIN

11 11408 1 |[ARETHSH KNIFE ROCK BELL CRANK
12 |10754 1 | ARLETOSUHHDIL SCREW 6.75X24 L=16

13 |10828 1 |[FR—ILEVIEDHRL SCREW 1/4X40 L=5

14 [11409C 1 [R—=PaqorE8) BELL CRANK BALL JOINT COMPLETE
15 11409 2 |IR—Loaqvbk BELL CRANK BALL JOINT
16 [11412 2 |PaqrbFvbk BALL JOINT CONNECTION NUT M6X1
17 |11410 1 |PaarhERE BALL JOINT CONNECTION
18 [11411 2 |IR—IEY BALL JOINT STUD PIN

19 [37132 2 |PaqvkIzILk JOINT LINK OIL FELT

24




ARIERE 2
TRIMMING DEVICE 2

25




AR HENE 2
TRIMMING DEVICE 2

n 2 = 3 =

NO. Pﬂ‘;;?@_ iﬁ% m DESCRIPTION
1 (11434 1 [ARLEERELSHE KNIFE SET BASE GUIDE

2 12361 2 | ARETEEAELDEHEOL SCREW 13/64X32 L=14

3 18103 2 [ARLEEBEERELDHRLC SCREW 11/64X40 L=3.5

4 111433 1 |[ARELEERAE SHAFT FOR 11434

5 11432 1 |ARLTEBEY KNIFE SET BASE PIN

6 10524 1 [AREEBEVIEHRL SCREW 6.75X24 L=6.5

7 10726 1 |[ARLEEBE S OIL WICK

8 |11431 1 |ARx& KNIFE SET BASE

9 [11176 1 [EFEOvrEVEHRL SCREW 7/32 L=5.5

10 11427 1 | AREHFEOYR KNIFE CONNECTING ROD

11 (11428 1 | AREHEOVREY KNIFE CONNECTING ROD PIN
12 |10726 1 [AREHERYRES OIL WICK

13 |8103 1 |AEEVLEHRL SCREW 11/64X40 L=3.5

14 (11424 1 |1AE SLIDE BLOCK

15 11425 1 |AEEY SLIDE BLOCK PIN

16 (11426 1 |1E&R RETAINING RING (E TYPE)

17 11421 1 |9z 9529 (B) KNIFE SWITCH CRANK (B)

18 (11420 1 (80z 9529 (A) KNIFE SWITCH CRANK (A)

19 [11472 1 |95Vl SCREW 9/32X28

20 [8020-01 1 93529 /99E> TAPER PIN

21 [90506 1 |UIZFE KNIFE SWITCH BLOCK

22 [11423 2 |UMHRZFEIEOR KNIFE SWITCH BLOCK SET PLATE
23 (8044 4 |YIRzFEIEOHIREOHRLE SCREW 1/8X44 L=6

24 6306 1 [R—ILE DL SCREW 3/16X28

25 |10577 1 |UEZFELIESHRLC SCREW 6.75X24

26 |11414 1 |z FES2 KNIFE SWITCH CONNECTION CRANK
27 [10754 1 (VA FEZREDHRL SCREW 6.75X24 L=16

26




TEam1
ACCESSORIES 1

w®@ (R




tiEMm1
ACCESSORIES 1

fvd =] = =
NO. P;[‘F';;?,@ %‘T% K DESCRIPTION
1 [11169-A 2 3oV MACHINE HINGE CONNECTION
2 11170 4 |2VUEVTVIEHRL SCREW 6.75X24 L=75
3 |11886 2 |ZVUEVDE MACHINE HINGE CONNECTION CUSHION
4 (6055 4 |€T NAIL
5 |11887 4 |2V MACHINE REST
6 |6055 4 |&] NAIL
7 |8132-A 1 |fR&E ACCESSORIES PACK
8 |15041 6 |REY BOBBIN
9 [NO122 3 |&t DP X 17 #22 NEEDLE DP X 17 #22
10 [15101 1 |R&ESEY BOBBIN WINDER COMPLETE
11 |10747 1 [RALVF A/16420F) WRENCH (1/16”)
12 19457 1 |RALVTF (2531)) WRENCH (2.5 mm)
13 |19458 1 [RALVF (33) WRENCH (3 mm)
14 119459 1 [RALVF (421) WRENCH (4 mm)
15 |25649C 1 [FSa/8—4548 SCREW DRIVER COMPLETE
19 19462 1 | AHRLUF DOUBLE HEAD WRENCH
20 8125 1 ihEL OILER
21 (11193 1 | OIL
22 8124 1 |Zovhn— MACHINE COVER
23 [15562 1 il DRIP PAN
24 [15081 6 [Ktal DRIP PAN NAIL
25 (15082 1 HUA DRIP PAN DRAIN JAR
26 25298 1 |0 EkIFEYE KNEE LIFTER COMPLETE
27 6052 3 [Ktal KNEE LIFTER SCREW’
28 |35254 1 [RiITEYF THREAD UNWINDER COMPLETE

28




TR 2
ACCESSORIES 2

iy Ylkfrh
Cutting width: Cutting width:
9 4.0, 5.0 mm 6.5, 8.0, 10.0 mm

10

12

29




{182

ACCESSORIES
&M =% PARTS NAME
CUTTING WIDTH o

No. [ BB EES (mm) HE

PARTs No| 2| 5| 2| 2] SlaTY
9 |11503 x| *x|-[-[-] 1 |[EAXR UPPER KNIFE
9 |11465 | =*]*[*] 1 |EAX UPPER KNIFE
10 |190532 x| x| x|[x|*x] 1 [GIEZH/N—(B) DUST COVEW(B)
11 |15081 x| | x| x| x] 2 [IBRZH/N\—B)IEHARLL WOOD SCREW
12 (18417 x| x| k[ x| x| 1 [GIBRHNN—A)LDHRL SCREW 4.5X32 L=8
13 190531 x| x| x[x|x] 1 [GIBSH/NN—A) DUST COVEW(A)
14 115081 x| x| %[ x| x] 3 [IBZH/N\—A)LDHKRBL WOOD SCREW

# Standard product: 8.0 mm (cutting width)

30




AL H—F
BELT GUARD

31




NIV —R

BELT GUARD
n A = =
NO. P‘;[‘g;éﬁ;%_ ggﬁ e DESCRIPTION
1 [15098 1 [RILMAH—FK BELT GUARD
2 |11162 2 |[lE®HHRLC(E) SCREW 3.4X36 L=54
3 |10650 1 [LEHRL(TF) SCREW 3.4X36 L=6.0
4 11142 1 |Tyiy— WASHER
5 15099 1 [ RNILEH—=F(E)h/— BELT GUARD (TOP) COVER
6 [12418 1 [lEHRL SCREW 13/64%x32 L=9.0
7 15121 1 [RILMAH—K(F)H/— BELT GUARD (BOTTOM) COVER
8 |15122 1 [RILMH—K(TF)H/ =) BELT GUARD (BOTTOM) COVER (SMALL)
9 (11830 1 [lE&HAL SCREW 9/64 X 40
10 [15081 2 |Ktal WOOD SCREW
11 16287 2 |Tvir— WASHER

32




=8
GAUGE PARTS 1

8 %
g | oM

Cutting width:
\ 4.0, 5.0 mm

Cutting width:

grh ﬂj

6.5, 8.0, 10.0 mm

Cutting width:
6.5, 8.0, 10.0 mm

22

e/

40, 5.0 mm

33




F—I8 51
GAUGE PARTS 2

GIHm ¥ PARTS NAME

No. %B;‘,'—,':,ﬁ-;':__,—' CUTTI&?\W;NIDTH %{%

PARTS No. | 2| 2| 2] 2 S[aTy
1 [11469 x| x| x| *|*x| 1 [ARFAHS KNIFE ADJUSTING PLATE
2 6025 *| x| x| x| x| 1 [ARFAEHEIEOHRL SCREW 11/64X40 L=12
3 [11142 w| kx| x] 1 [DYir— WASHER
4 8060 * x| k]| x| x| 1 |ARFAEGEHORL SCREW 9/64X40 L=8
5 (90511 x[ %] x| *| %] 1 [ARKRILE— KNIFE HOLDER
6 [10629 k| x| *| x| 1 |EARFAE L SCREW 1/8X40 L=8
7 10630 *| k| x| x| x| 1 | EARGAFLLCEERL SCREW 1/8X40 L=5
8 [11503 x| x| --[-| 1 [EAR UPPER KNIFE
8 |11465 - - *]*[*] 1 |EAR UPPER KNIFE
9 [11437 x| x| x| x| 1 [ARILEDHIR KNIFE SET WASHER
10 (8044 x| x| x| x| 2 [ARIEDIREFDIL SCREW 1/8X44 L=6
11 [10060-WC | x| x| -|-|-| 1 |A&(&E)GE) BED SLIDE (RIGHT) COMPLETE
11 |15577 |- *|*[*] 1 |ARE) BED SLIDE (RIGHT)
12 [10667 x| k| k| x| x| 1 |AREY BED SLIDE PIN
13 (10668 | k[ x| x| [ 1 [AIRRTIY BED SLIDE SPRING
14 |10040-WC | x| x| | x| x| 1 |@R(E)EE) BED SLIDE (LEFT) COMPLETE
14-1]10040-W | x| x| *[*[*| 1 (FEiR(E) BED SLIDE (LEFT)
14-2(BS07320 | * | *[*[*| x| 1 [fAR(E) ODTEE BED SLIDE (LEFT) WINDOW
15 [40203C x| x| *[*[*x] 1 [ZLREVE SLIDE PLATE COMPLETE
16 [13085 x| x| *x] 1 [ZLIRLESHRL SCREW 13/64X32 L=4.3
17 [11506 x| - --|-| 1 [tk THROAT PLATE
17 (11478 -1 *[-1-|-] 1 |8HR THROAT PLATE
17 |11480 =1 ={*|-|-] 1 |&*& THROAT PLATE
17 |11481 === *[-] 1 |&*& THROAT PLATE
17 (11482 - ---*| 1 [8t}& THROAT PLATE
18 [6031-01 w| x| *| k[ x| 2 [S4REDHAL SCREW 11/64X40 L=9
19 (11451 |- *[*]*]| 1 |FAx STATIONARY KNIFE
20 |11479 -1-*|-|-] 2 [FARIESHHL(B) KNIFE SCREW (B) 5/64X64 L=3.8
20 |11452 —[-1-1*|*| 2 [FARLOALA) KNIFE SCREW (A) 5/64X64 L=4.5
21 11507 x| --[-|-] 1 [&EYeE FEED DOG
21 11453 x| *[*|*] 1 [EYE FEED DOG
22 10601 *| kK[| k] 2 [EYEIEDHAL SCREW 1/8X40 L=7
23 11508 *[-1-|-|-1 1 |#Yts FEED BAR
23 11065 x| x| *|*| 1 [EYLE FEED BAR
24 111066 k| k| kR 1 [EYERAL SCREW 1/8X40 L=125
25 |11067 x| x| x| kx| 1 [EYERZRLCTHVYE NUT 1/8X40
26 (11509 ¥ x| - -[-| 1 [GIVEHEH/NN— DUST SHOOT COVER
26 (11490 [ - | *[ x| 1 [GIVEHEH/N— DUST SHOOT COVER
27 (13005 x| | x[x] 1 [PIUBHEH/N—1EHAAL(K) |SCREW 6.75X24 L=10
28 10647 *| kx| *x] 1 [DYir— WASHER
29 110650 ® k|| x| x| 1 |PIUEHEEH/N—1LHAAL (D) |SCREW 3.4X36 L=6

# Standard product: 8.0 mm (cutting width)

34




=8 2
GAUGE PARTS 2

Cutting width: 4.0, 5.0

=)
Cutting width:
Y 6.5, 8.0, 10.0 mm

mm

8

Cutting width:
Y 4.0 mm

Cutting width:
5.0, 6.5, 8.0, 10.0 mm

g S

0 ==

35




~

— R 2

GAUGE PARTS 2

CUT'I?NH:gTVIDTH Fﬁ:% PARTS NAME

No. [ BB EES (mm) =

PARTS No| 2| 2| 2| 2] SlaTy
1 [11500-01 | * | x| - | -|-| 1 |piEziE VIBRATING PRESSER BAR
1 (34713 —| - x| *|*]| 1 [Pzt VIBRATING PRESSER BAR
2 |11501 x| x| -[-|-] 1 [+8@z VIBRATING PRESSER FOOT
2 |11460 |- *[*|*]| 1 [h@Ez VIBRATING PRESSER FOOT
3 (10561 x[x|-]-[-| 1 |PWRLEDHRL SCREW 11/64X32 L=6.5
3 (10662 |- *[*|*| 1 [hiIBZIEDHRL SCREW 5/32X40 L=6.5
4 (11505 x| = -1-|-| 1 |&t$E NEEDLE BAR
4 (11438 x| x| %] 1 |8t8E NEEDLE BAR
5 [10535 || x| *[*x] 1 |§1E&HRLC SCREW 3.4X36 L=45
6 [11504 x| --(-[-| 1 [#+% NEEDLE CLAMP
7 [11439 —[ x| k] x| x| 1 |EERE NEEDLE BAR THREAD GUIDE
8 [11502 *[-|-|-|-] 1 |98% LIFTING PRESSER FOOT
8 [11511 -l x-[-|-] 1 [sMBZ LIFTING PRESSER FOOT
8 |11459 -1 -*|-1-] 1 |58z LIFTING PRESSER FOOT
8 |11456 -1-1-[=*|-] 1 [sBz LIFTING PRESSER FOOT
8 |11457 -1-1-1-1*] 1 |58z LIFTING PRESSER FOOT

36




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

tAMaO—=P oKX=
T273-0018 FEEMIETHRET2-13-6
TEL: 047-420-3561

FAX: 047-420-3560
E—-mail: eigyo@seiko—sewing.cojp

[=]

http://www.seiko—sewing.co.jp/

Parts No. PB22200 (0322)
Rev. 1.1



